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I. Test sample: PE biodcgradable plastic partlcles
—, WECER: 2022.06.08-2021.10.08
I1. Test period: 2022.06.08-2021.10.08
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I1I. Test Methods: ASTM D5511-12 Standard Test Method for Determination of Anaerobic Biodegradation of
Plastic Materials under High Solid Anaerobic Digestion Conditions
DU, SR IRHESS . B L R B SR BE R Ve B — R, MINE B AL A R A2+ 60mm, 457
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IV. Preparation of inoculum: The inoculum is made of household garbage treated by anacrobic digestion as a
singlec raw material, and the particle size of the corresponding organic debris is less than 60mm. The inoculum
comes from anacrobic digestion treatment under dry conditions. The prepared inoculum is fermented for about
7d at the same operating tempcrature, so as to ensure that the overall level of biodegradation of inoculum itself is
reduced during the decomposition of large casily decomposed samples.
fiy WSS MRS WERIRR SRS AIRE &, FNERN 20g RTRBESSH
8g MAHIEKR. WIHEL N PE AW MR BRI T, FZ/NT 250um.
V. Preparation of test materials and reference materials: Measure the total organic carbon content of tcst
materials and reference materials. 20g of total dry solids in cach container contains at least 8g of total organic

carbon. The material is PE biodegradable plastic particles, the particle size of which is less than 250um.
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7N B BEBEMY (4 10kg) A&k ! o BEBEIMNRE Tkg BEMD,
MAEH 15~20g #REEAENRBME RS M. FOAFRDINN 500g BERBEMY, H:2~3min. 3 4%
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V1. Test process: Take cnough inoculum (about 10kg) out of the fermentation container and mix it evenly by

hand. Each container is filled with lkg inoculum with wet weight, and the test material or reference material
containing 15~20g volatile solids is added. Add at least 500g of inoculum in each container, and stir for 2~3min.
Only the inoculum was filled in three blank containers, and the mixture was stirred manually for 2~3min with the
same strength as that of the test material and the rcference material. Introduce the mixture into a digestion
container, disperse and gently press it to make its density uniform everywhere. Put the container into a water bath
or incubator and connect it with a gas detection or gas collection system. The total time of stirring and connection
should not exceed 2h. Turn on the water bath heating device.

The digestion vessel was incubated at 52 + 2 °C in dark or low light for 15d. To measurc the biogas
production at diffcrent time intervals, frequent observation and determination are required in the early stage of

the experiment, and the observation times can be reducced with the change of time.
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At the end of the test, cool the digestion vessel to room temperature, determine the total gas production of
the test, and rccord the room temperature and air pressurc. Within the first 15d, the gas production should be
measured every 3d, and then every 5d.

. RIS A B

VII. Validation of test results

1 156 30d J5Z M RIGEY 20 ik Fe it 70%s:

1. The biodcgradation rate of refercnce materials exceeded 70% after 30d of experiment;

2, WRERE, T2 AR MY 13 5 2 1 (1R Z A 85T 20%.

2. After the test, the deviation between the biodegradation rate of each reference material digestion container

and the average valuc is less than 20%.
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VIII. Test conclusion

RAEBEA L B E TSP A e (120d) s %
i g U
Calculate the average biodegradation rate (120d)
Project Observe
according to the released carbon amount, %
e >8R 53 AR o3

BB A

98.5 Very few parts are not
Pilot sample
decomposed.

S JUFA 03 i

99.3
Reference material Almost completely decomposed

R R R/ 2 MR R (120d) , %

mH
Experimental material degradation rate/reference material degradation rate
Project
(120d), %
FEXS BEfR 2
99.2

Relative degradation ratc
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IX. Test data
1. AUk (B B4k Gas (C) release curve
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2. WSy mEL  Biodegradation rate curve
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Both parties must comply with the provisions of the general service terms in the analysis of entrusted registration form/service contract;
ARELEMEFEFTAELRE: R AR PR THAT AR APREAE BRI

The report is invalid without the signature of the responsible person of the service party;The report is invalid without the special seal for scientific rescarch and
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test of “Beijing ZKGX Research Institute of Chemical Technology™;
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Any result of the test application will be strictly confidential to the client.Unless required by relevant government departments, laws or courts, the service party shall
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not discuss or disclose the results to any third party without the consent of the principal;
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Any copy, transfer, misappropriation, false use, alteration or any other form of tampering of the report in whole or in part is invalid. The service party shall
strietly investigate the corresponding legal liability for the above-mentioned acts
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The data or conclusions derived from the test results are descriptions of the characteristics, components, performance or quality of the test samples based on the
specific time, method and applicable standards, using ditferent methods and standards, in different environmental conditions to detect samples may lead to
different conclusions;
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The premise that the service party accepts the sample for testing is that the client cannot use the test report as a hasis for legal action;
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The test result only represents the sample sent for inspection, and shall not be responsible for the batch represented by the sample sent for inspecti

source information shall be provided by the client and the authenticity of the source information shall be guaranteed. The service parly shall not be responsible
for its anthenticity; The present report is valid for 12 months.
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This report is only responsible for the test results of the tested samples, and the test data only reflect the evaluation of the samples and are only used for the purposes

of scientific research, teaching or internal quality contral, enterprise product development, ete. The test results issued are limited to the internal use of specific clients,
and have no proof role for the society, can’t be used for legal purposes such as safeguarding rights, disputes, judicature, etc.The service party shall not assume any
economic and legal liability for the use of test data, direct or indirect losses caused by the use and all legal consequences.
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If the content of the test results needs to be changed due to the reasons of the service party, the service party shall issue the test results for the applicant again, and bear

w

the cost of changing the test results, and entrust the service party to submit the restore test results. If the content of the test results needs to be changed due to the reasons
of the applicant, the applicant shall submit an applicativn for moedification to the service party. If the test result is re-issued after the examination and approval of the

service party, the related expenses shall be borne by the applicant, and the applicant shall submit the test result to the service party for restoration.
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